
WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE1 /50 



WT-T4J 售服零件表

Parts Name 

Description

1 S12-060-00100 SPEED DIAL ASS'Y 1
2 S02-060-00300 T TYPE HANDLE BAR ASS'Y 1
3 S08-060-00100 UPPER COVER ASS'Y,HAND BAR 1SET
4 S08-060-00253 COVER ASS'Y , HANDLE BAR , LOWER , BL UE 53 1SET
5 S02-060-00100 TILLER SWIVEL ASS'Y 1SET

T4J Parts List (2010/10/27)

Parts No. Remark    QTY/CAR
Fig&Index 

NO.                

6 S08-060-00500 FRONT SHROUD ASS'Y , BLACK 1
7 S08-060-00453 REAR SHROUD ASS'Y ,  BLUE 53 1
8 S01-060-00100 FRAME,REAR SECTION ASS'Y 1SET
9 S01-060-00400 FRAME,FRONT SECTION ASS'Y 1
10 C03-060-00200 L TYPE STEERING AXLE ASS'Y 1
11 S09-050-00100 REAR DRIVE ASS'Y(W/I BOLT,NUT ETC.), 7µM 4700RPM 1  
12 S17-060-00100 BATTERY PACK ASS'Y , W/I BATTERY 1
13 S17-060-00200 BATTERY PACK ASS'Y , W/O BATTERY 1
14 S02-060-00200 REGULAR BEARING BALL SET 1SET
16 S03-060-00200 CONNECTING ROD ASS'Y 1
17 C05-034-00600 FRONT PU FOAMED TIRE  , BLACK 1

19 S07-060-00200 SEAT ASS'Y 1
20 C07-060-00500 SEAT POST 1
22 C07-027-00601 ARMREST,L 1
23 C07-027-00701 ARMREST, R 1
24 C10-060-00100 CONTROLLER , CURTIS 45A 1
25 C06-034-00401 200x50 PU FOAMED TIRE , REAR 1
26 S18-060-00100 WIRE HARNESS ASS'Y W/O BUZZER 1

PAGE2 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE3 /50 



WT-T4J 售服零件表

Parts Name 

Description

T4J Parts List (2010/10/27)
Fig&Index 

NO.                
Parts No. QTY/CAR Remark    

Description

1 S12-060-00100 SPEED DIAL ASS'Y 1
1-1 C12-060-00200 SPEED LEVER COMP. 1

1-2 C12-009-00600 SPEED LEVER 1

1-3 9358040040753 LOCKING SCREW,4x4 2

1-4 C12-001-00101 NUT 1

1-5 C12-001-00300 TORSION SPRING,SPEED LEVER 1

1-6 C12-001-00402 FIX PLATE,SPEED LEVER 1

1-7 C12-009-00700 HOLDER,SPEED LEVER 1

1-8 9004040120704 BOLT,M4x12L 2

1-9 C12-001-01500 SPEED LEVER COMP POSITION 1

1-10 9004030040504 BOLT,M3x4 2

NO.                

PAGE4 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE5 /50 



WT-T4J 售服零件表

Parts Name Fig&Index 

T4J Parts List (2010/10/27)
Parts Name 

Description

2 S02-060-00300 T TYPE HANDLE BAR ASS'Y 1
2-1 C02-060-00100 T TYPE HANDLE BAR 1
2-2 C26-009-01601 BASKET HOLDER,PAINTED,UPPER 1
2-3 C26-009-01700 BASKET HOLDER,PAINTED,LOWER 1
2-4 9005060121002 BOLT , M6x12L 4

2-5 C02-032-00202 PLUG,WIRE 1

2-6 9004030080504 BOLT,M3X8 4

2-7 C27-009-00200 LABEL,HANDLE BAR WARNING 1

Remark    
Fig&Index 

NO.                
Parts No. QTY/CAR

PAGE6 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE7 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description

3 S08-060-00100 UPPER COVER ASS'Y,HAND BAR 1SET
3-1 C08-009-00362 UPPER COVER,BLACK 1
3-2 C12-060-00100 SPEED DIAL COMP. 1
3-3 C26-009-00200 SPEED ADJUST,JK-901C 1
3-4 C11-045-00102 BATTERY INDICATOR 1
3-5 9011030080502 BOLT , M3x8L 2

QTY/CAR Remark    Parts No.
Fig&Index 

NO.                

PAGE8 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE9 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description
4 S08-060-00253 COVER ASS'Y , HANDLE BAR , LOWER , BL UE 53 1SET

4-1 C18-050-00100 IGNITION SWIITCH ASS'Y 1
4-1-1 C18-050-00600 KEY 1
4-2 C08-009-00453 COVER , HAND BAR , LOWER , BLUE 53 1

4-3 9011350150004 BOLT , M3.5x15 4

4-4 C25-001-00301 PLUG 1

4-5 9005060101002 CR ROUND HD SCREW,M6X10L 2

Remark    QTY/CAR
Fig&Index 

NO.                
Parts No.

PAGE10 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE11 /50 



WT-T4J 售服零件表

Parts Name 

Description

5 S02-060-00100 TILLER SWIVEL ASS'Y 1SET
5-1 C02-050-00500 TILLER SWIVEL ASS'Y 1

Parts No. QTY/CAR

T4J Parts List (2010/10/27)

Remark    
Fig&Index 

NO.                

5-1 C02-050-00500 TILLER SWIVEL ASS'Y 1
5-1-1 C02-050-00600 TILLER SWIVEL,UPPER 1
5-1-2 C02-050-00700 TILLER SWIVEL,LOWER 1
5-1-3 9036100501503 BOLT,TILLER,M10x28L 1
5-1-4 C02-026-00100 NUT,TILLER SWIVEL 1
5-1-5 9005050120802 CR ROUND HD SCREW,M5X12L 1
5-1-6 C02-09-00700 SPRING,TILLER SWIVEL 1
5-1-7 9211100200172 SPRING WASHER , M10 1
5-1-8 9211050100802 SPRING WASHER , M5 1
5-2 9035060451003 BOLT,M6X45(ED) 2
5-3 9035060401003 BOLT,M6X40(ED) 2
5-4 9250060100137 WASHER,M6 4
5-5 9201060601003 LOCK NUT,M6(ED) 4
5-6 9205060951003 CAP NUT,M6 2

PAGE12 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE13 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description

6 S08-060-00500 FRONT SHROUD ASS'Y , BLACK 1
6-1 C08-060-01000 FRONT SHROUD , BLACK 1

6-2 9005060151002 BOLT M6x15L 4

Parts No. QTY/CAR Remark    

T4J Parts List (2010/10/27)
Fig&Index 

NO.                

PAGE14 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE15 /50 



WT-T4J 售服零件表

Parts Name 

Description
7 S08-060-00453 REAR SHROUD ASS'Y ,  BLUE 53 1

QTY/CAR Remark    

T4J Parts List (2010/10/27)
Fig&Index 

NO.                
Parts No.

7 S08-060-00453 REAR SHROUD ASS'Y ,  BLUE 53 1
7-1 C08-060-00253 REAR SHROUD , BLUE 53 1
7-2 C12-009-00100 U-TYPE SPRING NUT 3
7-3 9005040080703 BOLT M4x8L(ED) 3
7-4 9005060151002 BOLT M6x15L 4
7-5 C08-060-00800 KNOB , BATTERY BOX 1
7-6 C08-060-00400 COVER , CONTROLLER 1
7-7 C08-060-00300 PAD , REAR SHROUD 2
7-8 9011040100003 BOLT , M4x10L 1
7-9 C08-060-00900 HOLDER , BATTERY BOX 1
7-10 9029040120002 BOLT , M4x12L 2
7-11 9011040200003 BOLT , M4x20L(ED) 2
7-12 9011350150004 BOLT , M3.5x15L 2
7-13 9214040100102 WASHER , M4 2

PAGE16 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE17 /50 



WT-T4J 售服零件表

Parts Name 

Description
8 S01-060-00100 FRAME,REAR SECTION ASS'Y 1SET

T4J Parts List (2010/10/27)

QTY/CAR Remark    
Fig&Index 

NO.                
Parts No.

8 S01-060-00100 FRAME,REAR SECTION ASS'Y 1SET
8-1 C01-060-00300 REAR FRAME SECTION 1

8-2 C28-007-00200 ANT-TIP WHEELS 2

8-3 9214080100163 WASHER , M8 4

8-4 9201080801253 LOCK NUT,M8(ED) 2

8-5 C26-050-00100 FRAME CONNECT BUSH 1

8-6 9005040150703 BOLT M4x15L(ED) 2

8-7 C01-001-10501 LOCK PIN , M8x50L 1
8-8 9205081251253 LID NUT-M8XP1.25 2
8-9 C01-060-00203 FRAME , REAR SECTION 1

8-10 9237060000001 U-TYPE SPRING NUT,M6 2

8-11 9211060150103 DPRINT WASHER , M6 2

8-12 9005060151002 BOLT M6x15L 2

PAGE18 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE19 /50 



WT-T4J 售服零件表

Parts Name 

Description
9 S01-060-00400 FRAME,FRONT SECTION ASS'Y 1

Remark    
Fig&Index 

NO.                
Parts No. QTY/CAR

T4J Parts List (2010/10/27)

9 S01-060-00400 FRAME,FRONT SECTION ASS'Y 1
9-1 C01-001-10501 LOCK PIN , M8X50 1

9-2 9005040150703 BOLT M4x15L(ED) 2

9-3 9237060000001 U-TYPE SPRING NUT , M6 4

9-4 C02-010-00101 LOCKER 1
9-5 9214060100133 WASHER,M6 1
9-6 C02-009-00300 SPRING,LOCKER 1

9-7 9005060121002 BOLT,M6X12 2

9-8 C01-050-00700 1

9-9 C36-001-00100 PIN 1

9-10 9002080501251 HEX FLANGE BOLT, M8x50L 1

9-11 9202080601251  NUT,M8 1

9-12 C01-060-00400 FRAME,FRONT SECTION 1

PAGE20 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE21 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

Description

10 C03-060-00200 L TYPE STEERING AXLE ASS'Y 1

T4J Parts List (2010/10/27)
Parts Name 

QTY/CAR
Fig&Index 

NO.                
Parts No. Remark    

PAGE22 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE23 /50 



WT-T4J 售服零件表

Parts Name 

Description
11 S09-050-00100 REAR DRIVE ASS'Y(W/I BOLT,NUT ETC.), 7µM 4700RPM 1  

11-1 C09-050-00100 TRANSAXLE ONLY (WITHOUT MOTOR) 1

Remark    
Fig&Index 

NO.                
Parts No. QTY/CAR

T4J Parts List (2010/10/27)

11-1 C09-050-00100 TRANSAXLE ONLY (WITHOUT MOTOR) 1

11-2 9022060201001 BOLT,BLACK,M6x20L 4

11-3 C09-009-00604 MOTOR (WITH  BRAKE) , 7µM/4700RPM 1

11-3-1 C09-009-00302 MOTOR ONLY(WITHOUT  BRAKE) ,  7µM/4700RPM 1

11-3-2 C09-009-00401 ELECTRO-MAGNETIC BRAKE 1

11-3-3 9004040120704 BOLT,M4x12L 4

11-3-4 9211040100602 SPRING WASHER,M4 4

11-4 9035080401251 BOLT,M8x45L 4

11-5 9214080150232 WASHER,5/16 6

11-6 9211080200142 SPRING WASHER , OD=14mm ID=8mm T=2mm 4

11-7 C09-009-00200 PLATE,MOTOR 2

11-8 C09-050-00200 PLUG 1

11-9 9001080201253 BOLT,M8x20L 2

11-10 9211080200143 SPRING WASHER , OD=14mm ID=8mm T=2mm(ED) 2

PAGE24 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE25 /50 



WT-T4J 售服零件表

Parts Name 

Description
12 S17-060-00100 BATTERY PACK ASS'Y , W/I BATTERY 1 1906912

12-1 C08-060-00500 COVER ,UPER , BATTERY 1 waarom zegt hij dan tegen mij niet 

T4J Parts List (2010/10/27)

QTY/CARParts No. Remark    
Fig&Index 

NO.                

12-1 C08-060-00500 COVER ,UPER , BATTERY 1 waarom zegt hij dan tegen mij niet 
12-2 C17-060-00101 CHARGE CABLE ASS'Y 1

12-2-1 C17-060-00400 CHARGE CABLE , UPPER 1
12-2-2 C17-060-00500 CHARGE CABLE , LOWER 1
12-3 9014250080002 CR PAN HD SCREW , M2.5x8L 2
12-4 C08-060-00700 BATTERY CASE GRIP 1
12-5 9011040200003 BOLT M4x20L(ED) 10

12-6 C08-060-00601 COVER ,LOWER , BATTERY 1
12-7 C12-009-00400 COPPER PIECE,BATTERY PLANK 3
12-8 9011040100003 CR ROUND HD SCREW,M4X10L 6

12-9 C17-009-00700 BATTERY CABLE (＋) 1

12-10 C17-009-00800 BATTERY CABLE (－) 1

12-11 C17-009-01200 BATTERY 12AH 2

12-12 C33-001-00200 SPONGE ADHESIVE,60X18X3mm 1

12-13 C17-009-00600 BATTERY CABLE 1

PAGE26 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE27 /50 



WT-T4J 售服零件表

Parts Name 

Description
13 S17-060-00200 BATTERY PACK ASS'Y , W/O BATTERY 1

T4J Parts List (2010/10/27)

QTY/CAR
Fig&Index 

NO.                
Remark    Parts No.

13 S17-060-00200 BATTERY PACK ASS'Y , W/O BATTERY 1
13-1 C08-060-00500 COVER ,UPER , BATTERY 1 1906373
13-2 C17-060-00101 CHARGE CABLE ASS'Y 1

13-2-1 C17-060-00400 CHARGE CABLE , UPPER 1
13-2-2 C17-060-00500 CHARGE CABLE , LOWER 1
13-3 9014250080002 CR PAN HD SCREW , M2.5x8L 2
13-4 C08-060-00700 BATTERY CASE GRIP 1
13-5 9011040200003 BOLT M4x20L(ED) 10
13-6 C08-060-00601 COVER ,LOWER , BATTERY 1
13-7 C12-009-00400 COPPER PIECE,BATTERY PLANK 3
13-8 9011040100003 CR ROUND HD SCREW,M4X10L 6
13-9 C17-009-00700 BATTERY CABLE (＋) 1 1906371

13-10 C17-009-00800 BATTERY CABLE (－) 1 1906372
13-11 C33-001-00200 SPONGE ADHESIVE,60X18X3mm 1
13-12 C17-009-00600 BATTERY CABLE 1 1906374

PAGE28 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE29 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description
14 S02-060-00200 REGULAR BEARING BALL SET 1SET

14-1 C29-016-00101 CUP , UPPER 1
14-2 C29-016-00201 CUP , LOWER 1
14-3 C29-016-00301 BEARING 2
14-4 C29-016-00401 BEARING CAGE 1
14-5 C29-060-00100 BEARING BUSH 1
14-6 C29-016-00601 LOCKING NUT , BEARING 1

Parts No. QTY/CAR Remark    
Fig&Index 

NO.                

PAGE30 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE31 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description

16 S03-060-00200 CONNECTING ROD ASS'Y 1
16-1 C03-060-00600 CONNECTING ROD,GUIDING 2

16-2 9202080601251 NUT,M8XP1.25 2

16-3 9211080200142 SPRING WASHER,5/16 8

16-4 C19-001-00101 JOINT,RBL 8 (L) 2

16-5 C19-001-10801 JOINT,RBL 8 (R) 2

16-6 9201080801252 LOCKING NUT, M8 4

Parts No. Remark    QTY/CAR
Fig&Index 

NO.                

PAGE32 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE33 /50 



WT-T4J 售服零件表

Parts Name 

Description
17 C05-034-00600 FRONT PU FOAMED TIRE  , BLACK 1

Fig&Index 
NO.                

Parts No.

T4J Parts List (2010/10/27)

QTY/CAR Remark    

PAGE34 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE35 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description

19 S07-060-00200 SEAT ASS'Y 1

19-1 C07-060-00300 SEAT,BLACK 1

19-2 C07-060-00100 SEAT PLATE,T3J 1

19-3 C30-001-10202 TRIANGEL BOLT,M8x20 3

19-4 9214070100193 WASHER , Ø19xØ7x1L(ED) 4

19-5 9022060201001 BOLT M6x20L 4
19-6 C26-001-00401 PLUG 1

Fig&Index 
NO.                

Parts No. QTY/CAR Remark    

PAGE36 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE37 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description

20 C07-060-00500 SEAT POST 1

Parts No. QTY/CAR

T4J Parts List (2010/10/27)

Remark    
Fig&Index 

NO.                

PAGE38 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE39 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description

22 C07-027-00601 ARMREST,L 1

Remark    

T4J Parts List (2010/10/27)
Fig&Index 

NO.                
Parts No. QTY/CAR

PAGE40 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE41 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description

23 C07-027-00701 ARMREST, R 1

Fig&Index 
NO.                

T4J Parts List (2010/10/27)

QTY/CARParts No. Remark    

PAGE42 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE43 /50 



WT-T4J 售服零件表

Parts Name 

Description
24 C10-060-00100 CONTROLLER , CURTIS 45A 1 1906370

Fig&Index 
NO.                

Parts No. QTY/CAR

T4J Parts List (2010/10/27)

Remark    

PAGE44 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE45 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description

25 C06-034-00401 200x50 PU FOAMED TIRE , REAR 1

T4J Parts List (2010/10/27)
Fig&Index 

NO.                
Parts No. QTY/CAR Remark    

PAGE46 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)

PAGE47 /50 



WT-T4J 售服零件表

QTY/CAR Remark    
Fig&Index 

NO.                
Parts No.

Parts Name 

T4J Parts List (2010/10/27)

Description

26 S18-060-00100 WIRE HARNESS ASS'Y W/O BUZZER 1
26-1 C18-060-00100 WIRE HARNESS ASS'Y,FRONT 1
26-2 C18-060-00300 WIRE HARNESS ASS'Y,REAR 1
26-3 C16-009-00302 BREAKER , 20A 1
26-4 C26-001-00800 PLUG 2
26-5 C16-009-00401 TUBE , PROTECT SWITCH 1
26-6 C17-060-00300 POWER CABLE 1
26-7 C17-060-00200 MOTOR CABLE 1
26-8 C12-050-00500 BUZZER 1
26-9 C17-060-00600 INHIBIT CABLE 1

QTY/CAR Remark    
NO.                

Parts No.

PAGE48 /50 



WT-T4J 售服零件表

T4J Parts List (2010/10/27)
Parts Name 

Description
28-1 C23-009-00200 BASKET 1
28-2 C20-007-00200 GRIP , 120mm 1
28-3 C12-034-00300 CHARGER , CABLE,CHARGER , EU 1
28-6 C37-060-00200 OWNER'S MANUAL 1

28-11 C99-060-00200 CARTON , BE 01 1

Remark    
Fig&Index 

NO.                
Parts No. QTY/CAR

T4J Parts List (2010/10/27)

PAGE49 /50 



WT-T4J 售服零件表

Parts Name 

T4J Parts List (2010/10/27)

Remark    
Fig&Index 

Parts No. QTY/CAR
Parts Name 

Description

29-1 C27-060-00100 LABEL , SPEED , NO LOGO 1

29-6 C27-009-05600 LABEL , KEY ON/OFF 1

29-7 C27-060-00200 LABEL , LOGO , REAR SHROUD , BE 01 1

29-10 S27-060-00300 LABEL ASS'Y,REAR SHROUD , BE 01 1
29-10-1 C27-009-01700 LABEL , EMI 1

29-10-2 C27-001-00200 LABEL , CE  1

29-10-3 C27-001-01900 LABEL , NEVER LIFT UP 1

29-10-4 C27-060-00300 LABEL , LOCK / UNLOCK 1

29-10-5 C27-027-00600 FREEWHEEL-ENGAGED LABEL

Remark    
Fig&Index 

NO.                
Parts No. QTY/CAR

PAGE50 /50 


